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Report consists of 4 test reports.

Sample name: INGA 

SAMPLE N° 218038 

List performed tests: 
1. Backrest strength test - Static ANSI-BIFMA X5.1-2011/6 
2. Stability test ANSI-BIFMA X5.1-2011/12 
3. Leg strength test - Front application ANSI-BIFMA X5.1-2011/18 
4. Leg strength test - Side application ANSI-BIFMA X5.1-2011/18 
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Defects before testing: None

Overall dimensions: 470 x 490 x 855 (h) mm 
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TEST REPORT
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Date of test: 21/07/16
Date of issue: 31/08/16
Sample name: INGA 

Backrest strength test - Static ANSI-BIFMA X5.1-2011/6
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Type of chair:  Type III

Remarks

Test results:

Time of 
application
(minutes)

Back load
N

667 1 No defects

1.112 1 No defects

Test passed
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Stability test ANSI-BIFMA X5.1-2011/12
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Type of chair: Type III  

Forza min. amm. 144,354

Rear stability for chair type III
60 kg

Altezza sedile 460
     Seat load:
     Minimum force required: 144 N
     Measured force: 178 N

Rear stability for chair type I and II
/

N

    Loading discs on the seat
Note: /

600
Front stability
     Vertical load:
     Minimum force required: 20 N
     Measured force: > 20 N

Test passed 
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Leg strength test - Front application ANSI-BIFMA X5.1-2011/18
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Test results:

Applied
load

N

Load
application points

mm

Time of
application

minutes
RemarksLeg

Right leg 334 38 from the bottom 
and 25 from the edge 1 No defects

Left leg 334 38 from the bottom 
and 25 from the edge 1 No defects

Leg
Applied

load
N

Load
application points

mm

Time of
application

minutes
Remarks

Right leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Left leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Test passed 
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Leg strength test - Side application ANSI-BIFMA X5.1-2011/18
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Test results:

Applied
load

N

Load
application points

mm

Time of
application

minutes
RemarksLeg

Front leg 334 38 from the bottom 
and 25 from the edge 1 No defects

Rear leg 334 38 from the bottom 
and 25 from the edge 1 No defects

Leg
Applied

load
N

Load
application points

mm

Time of
application

minutes
Remarks

Front leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Rear leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Test passed 
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